

## TEST REPORT

**REPORT NUMBER :** TURT130138652  
**APPLICANT NAME :** Roza Tekstil Fermuar San. ve Tic. A.Ş.  
**ADDRESS :** Keresteciler Sitesi Fatih Cad. Yüksek Sk. No:3/1Güngören İstanbul / TÜRKİYE  
 TEL:0212 637 28 82FAX:0212 637 25 55  
**Attention :** Rojen Baltas ( planlama@rozazipper.com;expo@rozazipper.com )  
**BUYER :** LC WAIKIKI  
**SAMPLE DESCRIPTION :** Thirty samples of black 16 cm close-end zippers  
**DATE IN :** 19 September ,2013 ( 13:59)  
**RESUBMIT DATE :** 20 September ,2013  
**DATE OUT :** 25 September ,2013  
**ORDER NO :** T5 POLYESTER DIPLI  
**FIBER COMPOSITION :** Not Given  
**NOTE :** Lenght Width Chain width Performance Code  
 160 mm 27 mm 3.9 mm "C"  
**PROVIDED CARE LABEL :** Not Given

TEST	SAMPLE
Slide Fasteners Single Stringer Slider Retention	1
Slide Fasteners Fastener Box	NA
Slide Fasteners Lateral Strength - Open End Attachment	NA
Slide Fasteners Puller Attachment	NA
Slide Fasteners Reciprocating	P
Slide Fasteners Slider Locking	P
Slide Fasteners Top Stop	P
pH Determination of Aqueous Extract	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE / NC = NO COMMENT / I = INCONCLUSIVE

The test results relate only to the items tested. The whole and/or the part of this test report shall not be reproduced and shall not be shared with third parties, nor to be used for PR activities without the written permission of INTERTEK Test Hizmetleri A.S.

The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and UKAS accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. Borderline results need to be re-tested to determine their disposition up to customer's decision. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation. Tests marked (\*) in this test report are not included in the UKAS accreditation schedule for this laboratory.

PP



Begum GOKCEDAGLIOGLU  
 Çınar POLAT  
 COORDINATOR



Sinan ÖNCEL  
 Customer Care Manager



2111

Intertek Test Hizmetleri A.S.  
 Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /ISTANBUL

Phone : +90 212 496 46 46 Fax: +90 212 452 80 55

e-mail : intertekcg.turkiye@intertek.com

<http://www.intertek-turkey.com>



130138652

Test Method	Results	Requirements
<b>(*Slide Fasteners Puller Attachment</b>		
BS 3084 : 2006	<b>Result</b> 160.6 N	80 N
<b>(*Slide Fasteners Reciprocating</b>		
BS 3084 : 2006	<b>Result</b> >500 cycles	500 cycles
<b>(*Slide Fasteners Slider Locking</b>		
BS 3084 : 2006	<b>Result</b> 34.2 N	15 N
<b>(*Slide Fasteners Top Stop</b>		
BS 3084 : 2006	<b>Result</b> 125.8 N	70 N
<b>pH Determination of Aqueous Extract</b>		
BS EN ISO 3071 : 2006 (Extraction with KCl solution)	<b>pH</b> 6.3	<b>Temperature of Test Solution</b> 23.0 °C
		4.0-7.5
<b>Estimated Total Uncertainty=( ±2%)</b>		





---

## END OF TEST REPORT ##